Ceptudukar kavectsa 3.1
DIN EN 10 204
Inspection Certificate 3.1

SaiaTIK 000 "HMM O3HA-UHXUHMPUH"
Customer
Loroesop/Contract Ne Aaral/date
MucbMo/Inguiry Ne| fata/date
Cneuuduk./Spesification Ne Oataldate|
TIpEay MeTannopykas RS439L12 B2J1.C-02J1.1 (33259) DN50 PN16 LN1.5
Test piece
Konuq_eCTBc? (wT.) 5 Dy (mMm) 50 OnvHa(mm) 1500 Py (MNa) 16
Quantity (pieces) DN (mm) NL({(mm) PN (MPa)
KoHTponbHOe UCMbITaHUe naeneHue (bar) pabouee Teno  test 3amMevyaHuA
Test carried out pressure medium remarks
TecT Ha repMeTU4HOCTb
1 Tightness test 1,6 ras/ gas HeT/ no
2 TECT Hel NEHHeCT: i 24 Boga / water HeT / no
Pressure test |
3 BHELIRAR 54 ! pa3|\f1epb1 Bes oTknoHeHuit/without objection
surface and dimensions
JaHHble N0 KOMMNOHeHTaMm
ampenciib i Mpumeyanue / Notes
HauMeHOBaHue MaTepuan
name material:
lMNodpa |
Corrugated part L
OnneTtka |
Braiding L
CrakaH 1.4301
Sleeve
dnaHubl 09r2c
Flanges

PesynbTaTt uCnbITaHUIA !,COOTBeTCTBMe yCTaHoBMNEeHHbIM TpeboBaHMAM
Test results: |Specified regirements are satisfied

[daHHble npou3BoACcTBa 3akas-Hapsg Ne 343 MapTua Ne 20
Production data Production order # Lot #
MpunoxeHue:
Attachments:
[Meyame:Apednpuamus
AR PR wramn OTK TK
stamp o -
o
OtmeTka OTK noAnuch /// '
Inspection acceptance mark signature //X/
[/
e / /" 02.08.2017
date |/

En '@?ﬁ&ﬁllstamp

e OO0 "CIT BumuyermaHH Pyccus" / Witzenmann Russia

men. (347) 295-96-50, 295-97-16 @akc: (347) 295-96-51
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